Expansion of Treatment Plants

(2) Status of Water Qualily In Zai Trealment Plant

For the expansion of treatment plants, the current and future status of quality of waler in the Zai
treatment plant are investigated together with treatment methods using dosing devices.

The monthly average va]ues of main properties of raw and trcated water in the Zai treatment
plant for the months from Januaty 1994 to May 1996 are given in the table betow,

Table 13 ~ Average Properties of Water in the Zat Treatment Plant

- Water properties ' - Raw water Treated water

Alkalinity (mg/l) 199 - 264 157-216
H value 8.06 - 8.50 7.75 - 8.10
Hardness (mg/1) 256 - 312 246-314
Electric conductivity (us/cm) 589 - 944 591 - 956
[...]
¢) Raw water regulating basins, filter basins, wash water drainage basins, clean waler
reservoirs and clean water tanks have adequate capacity for the Project, hence no eéxpansion is
NCCessary.

- d) Design standards of the existing facitities should-be used for all expansion facilitics,
buildings, machinery and cquipment (iixing basins, flocculation basin, setiling basin, rapid
filter basin, sludge drying bed for sludge, generator building, chemicals storage building, water
lift pumps, elc.) and sane facilities should be added. However, the capacily of wash water
and drain water return pump should be at least 10.4 m*/min., more than two times the capacity
of the existing pump (7.2 m*min.) and two of these pumps should be instalted,

2) Facilities to be expanded

Based on the result of lhe investigations above, the facilities to be expanded in the Project are
shown in Table 16.

’lable 16 Water treaiment facilities ‘to be expanded

IFa'ciIity .._ Descriplion

{Dosing devices  |Cation-based polymer dosing pump, chlorinator and dosmg devices,pu mps ferdosmg
: : aluminum sulfate :

|Coagulation/settlement Mixing basin - I, ﬂocculalaon basin - 2 seltling basins 2, rapid mixers - 2,

equipment flocculators - 19, sludge exiractors - 2

Rapid filtration equipment [Filter basin - 6, Filter effluent weir - 1, Wash water pump - 2, Drain recovery pump

-2 _
Sludge drying bod Existing drying floor remaoved and 2 floors relocated

Conneclion pipes and drain Addueonal connection pipes between raw water reservoir (o rapid mlxmg basin and
pipes in pumping station  [between fitter basin and clean water rescavoir, additional drain pxpes for siudge and
) wash water from settling basin and filter basin

* |Generators and generator | Diesel generator (250 XVA) as minimum standby power soutce for emergcncy and
building additional generator building

Chemicals store building  |Relocation of exisling chemicals store buﬂdmg for conslrucung seuhng basin and
. - |instaflation &f néw expansion facilities :
Electrical, monitoring and  |New eléctrical equipment for receiving and distributing power, and new operalzon
contrel pancl equipment  Jcontrol equipment for dosing devices and waler lrealment egquipment

50



(7) _Fa_cilitles Plan:

1) Layout plan.

After studying the tayouwl of expansion facilities given in Table 17 to further accommodate

facilities in the empty spaces of existing treatment plants using the treatment methods described

above, Altemative § was selected because of the reasons below.,

*

&

Removal/modification of the dosing building is not necessary.

‘The management staff of the treatment plant are proficient in the operations of the plant.

% Adequate space for road for inspection and maintenance even after expansion is available.

* Construction cost of expansion facilities is economical. -

Table 17 Comparison Table of Arrangement Plans for Treatment Facilities

ltem

| Alternative 1

Aligmati\'c 2

Alternative 3

Conditions of
arrangement plan

|2 Tear down the chemicals’ :

1} Same facilities as existing
seliling basin and fitter
basin

store building

1) Same as left

2) Locate !he_ expansion
facilities adjacent to the
existing facilities

1) Decrease the volume of
sctiling basin by using
inclined plates

|Opecations and
mainlchance

1) Same as existing facifities,
maintenance is simpler

1) Same as left

1) Operating method of
seitting basin is complex
compared to existing’
settling basin

Structuges to be

1) Relocation of control cables

1.) Samé as lefl

1} Same as left

relocated to shudge drying floor / filter] 2) Retocation of electric foom

basin, wash water drainage | -+ generator room, workshop

basin in the dosing building

2) Remove part of sludge '

drying floor and install two

new basins in its place . ' _ ‘
Stoppage period due 1o | 1) For a shorl period 1) Long period stoppage of | 1) For a short period
work water Ireatment plant o

necessary for moving
electric panclsin the dosing
building

r———
Maintenance and
inspection road

1) Adeguate space for toad for
maintenance and inspection
available '
2) Clean water reservoir

“for modifying road for
maintenance andinspection
by the side of the clean -
water reservoir

1) Difficult to construct a
“motorable road between
main building and filter
basin

covers nead fo bereinforced] 2) Maintenance of setiling

basins is not possible
because space for large
vehicles to pass between
basins is not available

1} Almost no space for a road)
between the main building
and the filter basin building

Constraction‘cost Swatl . Large Large
- [Maintenance cost Small © Small Large
Selected 0

51



AONIOY NOILYHIdOOD TWNOLLYNYILINI NVdVF

NVINAY B331v3HO OL

! ?ﬁﬁ»ﬁ WIISAS ANddNS HILVM S0 INIWNIAOYSN! HOS
€1 81y 103r0Yd SHL NO AQNLS NDIS3G oIsve
{ - 008/1=S
NVd 31IS TVHINID

L L ST

T A S O XD T Y

52



e

T dATEWANY
$1 31y

ADNIADY NOLLYHILJOOD TTYNOILYNYI LN NYavr

NYWAVY Y3Lv3E0 OL
WILSAS ATddNS BALVM JO LNINIAOTEIN! HOS
LO3MOHd 3HL NO AQNLS NB2ISEQ Disva

NVId 31IS TvHaNaD

008/1=S

53



¢ eAlELINY .
STAY

~ AONZODV NOLLYHIHOOO TWNOILYNYILNI NVdvr

NVAIWY HILYVIHD OL -
WZ2LSAS AadNS YILYM SO INSWIAOHIN! HOS

LO3r0Ud IHL NOC ATGNLS NDIS3A Disva

S e e

NVd 3LIS TVHINIS

008/1=8S

L
- HILVM HSYM

54




'2) ' Pacilities plan _

. Followmg the existing water treatment method, water treatment facuhues are expanded on a
similar scale. All structures are artanged to present a good balance, and roads of adequate width
provided for easy access (o repairs and also for easy aceess to large vehicles for transporting
niaterials for mainteniance. Mixing basins, flocculation basins, seitling basins and rapid filter
basins of the same type and size are arranged.

Table 18 shows the number, size and scale of basins, structures arid common facilities to be

55

expanded.
Table 18 Expansion of Water Treatment Facilities
Struciure _ fixisting facility pandcd facility - ,
Raw water No. of basin 2 : Not expanded Extstmg one used
regulating basin - Size VmxIZmxim -
Volume 10,240 m* . ) _
~ Retention time - 2 hours ~bhour .
Mixing basin  No. of basin 1 Samie as left o
‘Size 177mx25mx18m Saimé as lef)
Volume 80 m? Samehsfeft
Retention lime 1 minute _ Same as léﬂ B
‘Floceulation  'No. of basia 2 basins x 3 sections (per basin}  Samé as lcﬂ',: S
basin Size ‘58mxI80mx45m Sameasleft
Velume 1,410 m* ‘Sanfe 35 left
'Rglenlion time 334 Sameas feft _:
Average flow rate 53 cnt/min. Sameasleft
‘Seilling basin__ No. of basin 2 _ Sameas left . -
| Size 95 mx 18 mx4.5m Sanie as left
Surface load ratio 1.5 m/Mmour Same as left
o Average flow rate 53 cnm/miin. Same 4 _l_é_l'f
Filter basin No. of basin 6 (dual filier) ‘Same as left
Size 06mx46mx2hllermedia  Same as left
Filteation arca 88.32 m’ ‘Same as teft
Anthracite 600 mum Sariic a8 lefl
Sand 300 mm ‘Sarne as teft
Gravel 300 mm Samg as left
Collection equipment Nozzle-type, 868 m3/min. :Same as left
_ Filtering spoed ' 232 m/day Same as left
Filter efflucnt ~ No. ! o Sama s left
weir : Size $52mx75mx39m Same 8 'lefl
Volume 152 m® Sanie as feft
Retention lime 1.83 min. jSame as lefl- :



Filter wash water No. 1 . S Not ex;a,ndgd; Exisliﬁg ofie used .

basin Size 26mx12mx395 ~53m :
Volume - 1440 m* N IR TR
Quantity from | filter 894 m® - " SRR
Wash water réturatime 120 min. 60mm L SR r%'» o

Wash water tank  No. I Not expandod, E!ustmg one USed
Size l6mx7m R
Effectivevolume 1,410 m? g i
Wash water pumpmg 43 min. (spae pump is also, 44 mm , :

Clean watet basin No, 2 Not expadded Exls{mg ‘ne used
Size 50mx40mx3Sm O Gt
Volume 20,000 m* ARSI
Retention time 3.9 hours i § ﬁdurS= . e

Sludgedrymgbod No. 10 ']\vobedsrélocaied I
Volume 605 m2 x 10 m= 6,050 m3 603 m2 x 2= l‘.310m2 S

Generator, electric No. 1 : EAr

equipmentand  Size 357x96m

store house . Arca 343 12

" Chlorination, No. i

cherhical store Size 396 x9.6

building Area 330 m2

-3) Structure plan

The cexisting walls of the seltling basin has a retaining-wall structure and the bathotith has a vcry
weak stiucture (bedrock of the saddle between mountains has been excavated to a depth of
about 10 m, grouted with cement and the structure placed thercon). Results ‘of soil surveys
showed that the supporting bedrock for the seliling basin to be expande’d,: is 6.5 m above the
ground surface at the upsteeam end of the settling basin, and 7m at the downstreain end. The
batholith of the scttling basin is 5.3 m from the ground surface, and does not reach the bedrock.
Consequently, the batholith foundation is to be stabitized by broken stones and by uéing rigid
frame construction for the settling basin in order to prevent chafing and vtequal settlement of
the bedrock.

" The lreatment plant (and the pumping station) is located in the Jordanian fault zone, therefore
" the seismic forces need to be considesed. The settling basin and the filter basin are undesground

structures, thereforé the effect of the seismic forces is smal), but buildings are above-ground
structures and the cffect of the seismic forces is large. The existing bmldmgs of the pumping
station and the treatment plant comply with the Uniform Building Code, Zone 4, seismic
cocfﬁcnent 0.4, therefore the columns and beams are massive siructures. Aocordmgly, for the
design, the standard design level seistnic cocfficient is taken as 0.2, based on Japanese Road
and Bridge Construction Standards, and the conditions of the foundation, and other important

56



correclion coefficients are considered sepatately for seismic design.

(8) Machinery and Equipment Plan

Water treatment machinery and equipment for this Project can be broadly divided into dosing
dcwccs,_ water treatment equipment and electric/monitoring “and control equipment. The
desctiption of machinery and equipment for the expansion is given below.

1) Dosing devices

Since thete are chemicals not currently used and dosing points have been changed, plans for
equipment and pipelines for this Project are based on the conditions below, after considering
automatic dosing methods proportional to the flow rate.

a)  Aluminum sulfate
Introduced in the mixing basin. Two dosing devices are used presently; two new dosing
devices and two new pumps are to be installed.’

- b) Cation-based polymer

Pipelines are 1o be installed so that the polymer can be introduced as a coagulant a1d in the
settling basin effluent weir also before dosing aluminum sulfate, for micro-flocculation of fine
particles. Only two new pumps are to be installed for dosing the seitling basin effluent weir.

c) Chlormat:on _ .

Intermediate chlorinatiop (settling basin effluent weir), post chlonmnon (filter basin discharge
 pipe) and supplementary chlorination (clean water basin discharge pipe) arc to be carried out but
not prm.—chlormatton Three chlorinators are vsed presently; these should be used for
intermediate chlorination and post chlorination/ supplementary chlogination for one system.
New faciities will include two dosing devices and vaporizers. Dosing for intermediate
chlorination and post chlorination will be carried out.

Based on the plan above, the cquipment to be newly installed are listed in Table 19.

57.



Table 19  Dosing Fquupmcnt Provision Plan :

Dosing cquipment . _Existing Equipmeant ' Expanded Equlpment

Polassium permanganate Hopper, feeder, dosing pump ~ ~ =~
for raw water regulation basin 1 cach’ L

Activated carbon Hopper, feeder, dosmg pURIp , T “:; - -
for raw water regulation basin, prior to 1 each T DA
" mixing basin, setiled water

Aluminum sulfate Hopper, feeder, dosing pump Sameaslefl
for mixing basin 2 cach Dol e

* Polymer coagulant {cation) Solution tank i, Storage tank 1
- prior to mixing basin Dosing pump2
Polymer coagulant (Anion) - Soluticn tank I, Storage lank 1
- for settled water Dosing puimp 2 :
Caustic soda Softener, Dosing pump 2 Nos. each No il
_ Storage tank | No. N L RERLT
Chlerination Chlorinator (37.5kg/h), 3 Nos. 'éﬁ}c;i,:stb 40kg/h), 2 Nos,
Vapeorizer, 2 Nos. R ST

2) Water treatment machinery and equipment

New machinery and equipment (vapid mixet, flocculator and settling basin sludge extractor) to
be installed in the mixing basin, the flocculating basin, settling basin and rapid filter basin will
be of the same grade as the existing machinery and equipmeiit.

The existing flocculator is a vertical-axis type but gcnerélly, the mixing effect is not always
safisfactory compared to the horizontal-axis type flocculator. However, the settling effects are
currently satisfactory, and considering the convenience of the operators and maintenance staff,
vertical-axis type flocculators, same as the existing ones should be used,

Existing sludge extractors are pump suction type extractors. Since the turbidity of raw water is
low, the amount of aluminum sulfate used is about half the indepcndcnt dosage of aluminum
sulfatc by dosing polymer coagulant. Consequently, the sludge gencrated is reduced, and a
pump suction type sludge extractor can be used. This situation is not expected to change in the
ftzlurc; therefore the same type of sludge extractor should bie used in the future.

- The dual-layer ﬁltctingjnethod using anthracite and sand can filter water at high speed,
" developed in the USA. In most cases, the filtering speed is 15 m per hour (single tayer filtering
method using sand gives about 5 to 6.25 nvhour in Japan). For the same continuous filtration
time, the particle diameter in the filter layer should be increased and the filter layer should have
a larger thickness in order to maintain the hlgh filtering speed. '[he table below shows the
compasison of the US facility and the Zai water treatment plant.

58



‘Table 20  Comparison of _Filtéring- Materials

2 2y 2w

ftem ' L US example ' Zai treatment plant
Anthracite _ ‘1.1 - 1,2mm 0.99m
o 760mm - 600mm
Sand layer Particte diameter ~ 0.6mm 0.55mm
Layer thickness 300mm 300mm
Filtering spoed _ 15mihour 9.83my/hour

- The capacities of the wash water puimp and wash water drain recovery pump are deterntined
based on the operating conditions of the filter basin.

Table 21 shows the machinery and equipment to be newly installed according to the plan
described above.

Table 21  Water '_I‘rea‘tmc'nt Machinery and Equipment Plan

Equipment  Specifications of equipment Quantity
Rapid No. | : Verical paddle type, made of stainless steel 1
mixer No.2 : Vertical paddle fype, made of sfainless steel ]
Flocculator No.1 : Vertical vortex type, made of stainless stecl 6
No.2 : Vertical vorfex type, made of stainless stecl o 6
" No.3 : Vertical vortex type, made of stainless stecl : ]
Studge extractor Type : Portable sludge pump, max. speed: 3 m/min,, mlmmum speed: 0.3 2

in/roin. |
Studge pump 340 Vimin. xSm
Cable wmdmg method: Drum type

Filter basin wash  Type: Vertical type pump, diameter 300 nin x pumpmg capacuy 8.4 m*min. 2

waler pump . xhead20m

Filter basin wash Type: Vertical lype pump, dnmeler 300 mm x pumping capacity 10.5 © 2

water drain recovery m¥/min. x head 22 m '

pump

Sampling pump At 4 locations - raw water, filtered water (collector), post chlorinalienandtreated 4
water -

Pump type:  Centrifugal, diameter 25 mm x capacity 80 Vmin. x head 15 m

3)  Electric/ monitoring and control cqmpment _

Existing water treatment facilities have been constructed with US aid, and the entire waler
treatment plant’is built according to the US style, adopting the central monitoring and remote
operation system. The intake/conveyance pumping'stati'ons are remiotely operated/ contralled
from the trealment plant while moniléri'ng the walér level in the raw water regulating reservoir.
Changes in dosage in the treatment plant, _cha’ngeovcr of pump operations in the plant, and
- operation of Sludgé cxiractors are also controlled from the control panel of the central control

59



room. The washmg of lhe filtering basin is mcorporated in the wash process sequence and is
- carried ot automahca]ly every 12 hours.

‘Thesc equipment are sophisticated, but considering the balance of existing facilities and
technical level of the staff, maintenance of the equipment can be carried out by the staff,